@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X01 Rev D

INSTALLATION OF R-290 FRONT MOUNTING KIT
2008-2016 ForDp F-250/350 4x4

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected.
Reconnect all hoses and secure the power steering cooler if the vehicle is
started.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross

Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X01 Rev D

[|NSTALLATION OF FRONT MOUNTING KIT ]

The following procedure details the installation of the front mounting kit. The hardware
required for this installation is listed in the table below.

Front Mounting Kit Installation Parts
Part Number Description
R-11100D-A Mounting Bracket - Drivers Side
R-11100P-A Mounting Bracket - Passengers Side
R-12009-C Frame Extension - Drivers Side

R-11111 Bumper Spacer - 5”
R-11112 Tow Hook Spacer, 1/2”
R-11113 Tow Hook Spacer, 1”
R-2960A Railgear Mounting Shim - 1”
R-2631 Railgear Mounting Shim - 2
R-11106B Frame Extension Spacer
R-11109 Frame Spacer
R-2960 Railgear Mounting Shim - ¥2”

3/4” UNC GR.8 Bolt x 3.50” Lg.

3/4” UNC GR.8 Bolt x 4.50” Lg.

3/4” UNC GR.8 Bolt x 5.50” Lg.

3/4” Flat Washer, GR.8 - Type-A
3/4” UNC GR.8 Nylon Insert Lock Nut
5/8” UNC GR.8 Bolt x 6.00” Lg.

5/8” Flat Washer, GR.8 - Type-A
5/8” UNC GR.8 Nylon Insert Lock Nut
1/2" UNC GR.8 Bolt X 2.50” Lg.

1/2" UNC GR.8 Bolt X 3.00” Lg.

1/2" UNC GR.8 Bolt X 3.50” Lg.

1/2" UNC GR.8 Bolt X 1.50” Lg.

1/2” Flat Washer, GR.8 - Type-A
1/2” UNC GR.8 Nylon Insert Lock Nut
7/16" UNC GR.8 Bolt X 1.50” Lg.
7/16" UNC GR.8 Bolt X 2.50” Lg.
7/16" UNC GR.8 Bolt X 3.00” Lg.
7/16" UNC GR.8 Bolt X 3.50” Lg.
7/16” UNC GR.8 Nylon Insert Lock Nut
7/16” Flat Washer, GR.8 - Type-A
Side Wand Set

R-990KIT-209

R-990KIT-410

I—‘SOO@CDONOOBOOCDCD@OOSOOAOO#-bh-bl\)-le\)l\)N-bl\)l—\Hg

P
o
a1
iy

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X01 Rev D
Frame Modification (Figures 1, 1A & 1B)

1. Remove the front bumper and front tow hooks if so equipped. Remove the coolant line
retaining clips from both the inside driver and passenger frame rail. The coolant line
retaining clips will need to be relocated in an appropriate place by the installer.

e Remove Front Compatibility brackets from front frame horns.
*Applies to 2010 to 2016 Model Year trucks*

2. Retain the front bumper and tow hooks for re-installation.

3. On the in-board side of the driver’s side frame rail, drill out the first two existing holes to
11/16" diameter. Drill both holes thru to the out-board side of the frame and thru the out-
board frame rail.

4. On the in-board side of the passenger’s side frame rail, drill out the first two existing
holes to 11/16" diameter. Drill the first two holes thru to the out-board side of the frame
and thru the out-board frame rail.

5. Drill the existing three holes in the top of the drivers frame rail to 9/16” diameter.

If the frame extensions supplied with this kit do not have the nuts welded to the inside,
then it will not be necessary to complete step #5

Bracket Assembly - Drivers Side (Figure 2 & 2A)

1. Insert frame extension into frame and align with first two the holes in the frame and with
the holes in the top of the frame. Attach the frame extension to the frame using a 1/2" X
1-1/2” bolt and flat washer inserted thru one of the holes drilled in the top of the truck
frame and into the frame extension - tighten but do not torque at this time (this is to hold
the frame extension in place for mounting the railgear bracket). There are 1/2” nuts
welded to the inside of the frame extension. Make sure that the top of the frame
extension is tight up against the inside top surface of the truck frame.

la. Use only If the frame extension supplied with this truck does not have
the nuts welded to the inside... otherwise continue with step #2:

Insert frame extension into frame and align with first two the holes in the frame and with
the holes in the top of the frame. Attach the frame extension to the frame using a 7/16" X 1-
1/2” bolt, flat washer and nut inserted thru one of the holes in the top of the truck frame
and thru the frame extension - tighten but do not torque at this time (this is to hold the
frame extension in place for mounting the railgear bracket). Make sure that the top of the
frame extension is tight up against the inside top surface of the truck frame.

2. Assemble the railgear mounting bracket to truck frame and frame extension using 5/8”
bolts, flat washers and nylon insert lock nuts. Make sure that the mounting bracket is tight
up against the bottom of the frame and frame extension and the inside frame rail. Torque
all 5/8” fasteners to 150 ft-Ibs dry.

3. Repeat steps 1 thru 2 for passenger’s side.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
_3-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R29FRXF4X01 Rev D

4. The supplied mounting shims are to be used as required when mounting the railgear to the
front mounting brackets.

Front Bumper Bracket Mounting (frame extension with nuts) (Figure 3)

The OEM truck bumper can be re-installed on the truck using the OEM bumper/tow hook
mounting brackets. It will be required to use bumper spacers as show when re-installing the
truck bumper. It may also be necessary, but not required, to use the tow hook spacers to
raise the OEM bumper for clearance of railgear components, depending on truck ride height.
If using spacers, either the 1/2" or 1” spacers but do not use both. Using the tow hook spacers
will also limit the amount of bumper trimming required.

1. The OEM bumper/tow hook mounting bracket will need modified for re-installation. The
three threaded holes in the bracket will need to be drilled to 17/32” diameter.

2. Remove the 1/2" bolt that is holding the frame extension to the truck frame.

3. If not using spacers, place the OEM bumper mounting bracket on top of the truck frame,
align holes and attach to frame/frame extension using 1/2" x 2-1/2” bolts and flat
washers. There are 1/2” nuts welded to the inside of the frame extension

4. If using spacers, place either the 1/2" or 1” spacer on top of the frame (not both), place
the OEM bumper mounting bracket on top of the spacer, align holes and attach to

frame/frame extension using 1/2" bolts and flat washers. There are 1/2” nuts welded to
the inside of the frame extension

5. Use the 1/2" x 3” long bolts and flat washers if using the 1/2" spacer or 1/2" x 3-1/2” bolts
and flat washers if using the 1 spacer.

6. Torque all 1/2” fasteners to 100 ft-1bs dry.

Front Bumper Bracket Mounting (frame extension without nuts) (Figure 3A)

The OEM truck bumper can be re-installed on the truck using the OEM bumper/tow hook
mounting brackets. It will be required to use bumper spacers as show when re-installing the
truck bumper. It may also be necessary, but not required, to use the tow hook spacers to
raise the OEM bumper for clearance of railgear components, depending on truck ride height.
If using spacers, either the 1/2" or 1” spacers but do not use both. Using the tow hook spacers
will also limit the amount of bumper trimming required.

1. The OEM bumper/tow hook mounting bracket will need modified for re-installation. The
three threaded holes in the bracket will need to be drilled to 1/2” diameter.

2. Remove the 7/16" bolt that is holding the frame extension to the truck frame.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-4-



6.

@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X01 Rev D
If not using spacers, place the OEM bumper mounting bracket on top of the truck frame,
align holes and attach to frame/frame extension using 7/16" x 2-1/2” bolts and hardware.

If using spacers, place either the 1/2" or 1” spacer on top of the frame (not both), place
the OEM bumper mounting bracket on top of the spacer, align holes and attach to
frame/frame extension using 7/16" bolts and hardware.

Use the 7/16" x 3” long bolts if using the 1/2" spacer or 1/2" x 3-1/2” bolts if using the 1”
spacer.

Torque all 7/16” fasteners to 65 ft-1bs dry.

Front Bumper Mounting (Figure 3)

1.

Attach bumper spacers as shown using 1/2” x 1-1/2” bolts, flat washers and nylon insert
lock nuts.

. Attach OEM bumper to spacers as shown using 1/2” x 1-1/2” bolts, flat washers and nylon

insert lock nuts.

Torque all 1/2” fasteners to 100 ft-1bs dry.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-5-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X01 Rev D

[

FRAME MOD.
FRONI;I;_IMNTG

PART NUMBER

1 M-R20FRXF401-1A( 04/17/09 |MI-R29FRXF401-1A

TOWARDS FRONT OF VEHICLE

BERWICK, PENNSYLVANIA (570) 752-5001, FAX (570) 752-6367
DESIGN - ENGINEERING - MANUFACTURING

@ G & B SPECIALTIES INC. @

]
=
<

3
g
p
:
8
s
:
g

ECN #

*APPLIES TO 2010-2016 MODEL YEAR TRUCKS*

BY [APPRVD

04117109 |AML |

04/28/21

SMM| JMP

DATE

DESCRIPTION OF CHANGES

A [REVISION A RELEASED

B |

UPDATED BORDER

REV|

ALLWELDS TO
MFORM TO AWS D1.1

o

REMOVE COMPATIBILITY BRACKETS
(IF EQUIPPED)

Figure 1

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-6-



MIO-R29FRXF4X01 Rev D

@ Wabtec Components LLC.
G&B Specialties, Inc.

1’10 SMV O1 WOJWO0D
OL sa13m TV

B ,_P.Exﬁxm"amm._s 90/v07Z), |11oxrbasezan] |

0ISIAS) MIEAON LAV

12,84 m

0624 ay04 8002 o

OLNW LNOY4 m
ONIYNLOVANNYIA - ONIMIINIONT - NOISIQ, g AT |WNS| 12i620 43QN08 3Lvadn | O
1889-26 (045) X4 ‘}066-262 (048) VINVATASNNId ‘OIMu3E > o TNV | S1/Z0/80 IEl
@ S10NA0Nd AVONTIVY ALITYND uD!wzth(m:Z(s_@ W M TNV | 900721 Q3aSYI 1Y V NOISIATY F
e "ONI SALLTVIOAdS €8 O ~ 2| #no3 [anudav| ag| aiva SIONVHO O NOILRIOSIA A

(3Wvd 40 3AISLNO OL TIRIA/FHSNVL)
(30IS YIARIA ANV YFONISSVd YO TWIIdAL)
YI13IWVIA /€ OL STIOH ONLLSDAE TIRIA

¥A13IWVIA 97/6 OL
STTOH ONLLSDA T1IiA

F1OIHIA 40 INOYH SAQUVMOL

7

Figure 1A

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X01 Rev D

o8 =
2N by
e
U-EgoEn:‘f g
SaoflEo%] &
SgE58 k7
EHE =S
w weSIr8 g
d Fallo-SF=2
= T e2lzlgt e 2
[, SEREE S
> O3 a§5§85§ <
I R A R
[T o 5% wgggﬁgﬁi o
(e} O g5 | Z(sizees
[ E;wiémﬁgﬁ g
= omgs E‘!‘aggggﬁ b
2 B |Eetiehip &
[ [GEL: Zéiigisﬁ g
7 22| OfL582 0 &
a 4| w|s288E5z
= @ L |58g4%EE
< al °=® g~
=
<] TN
|_ NMVNa QEX03HO | G3AONddY
I+
=z
(&}
w
(S
g o
o [3
<! |
>__|E
o235
o<
aig[z
w
w
Q
4
<
I
o
z
S 3|,
2l
2
gl
— A=
a B2
o im HE
BeZ Bl
=43 =
[V -
S 5
Fow 9%’
=0 <
S2F e
l—ﬁ: gﬁ
nOo 48
=Ffe) 2L
QukF 3
=49 8
an.E
Zgo
Gox
a2l
g2
dEg
ZEE

TO BE USED WITH FRAME EXTENSIONS
WITHOUT NUTS WELDED TO THE INSIDE

Figure 1B

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-8-



MIO-R29FRXF4X01 Rev D

@ Wabtec Components LLC.
G&B Specialties, Inc.

a w_N.an_vo_us#_.__z 10162150 | z-toxdausezain | 3 110 SMY OL WHOdWOD 4 YIHSYM 8YD ‘V-3dAL L2/T » 8
ISIAS) HITNON v 2 Ol SaTEAM TV e . : 7 |
XY : D L H z 1708 849 “61,08°T X €1-.2/1 8 )2
owmh_zn_w,_mmﬂ%m% gl ts [ o 9 INNYOOIAN 8D TT-8/S| & | 9
‘SIHL 30 ¥INWO SHLS! ‘ONI SIUTVIOIIS 83D 3 H 1NIW<; w.ﬂ_mv .<|N&>|_- :w m ' m
ONI-INLIVINNVIA - ONIMIINIONT - NOISAQ| § dWF_|WIS| 1e/6ziv0 ¥3qH08 431Vadn | G 4 D “67 009 X / m |
L66923L015)vd 1065 752 QL) VINVONSNNG oz | 3> o [8rv | 61/50/90 SNOOTIVE ONY OB G3SIAZY [ O | 9 1108 84D “61.00'9 X 11-.8/3 b
@ . @ Z: v 20/62/50 a3SVI1TH V NOISIAR| v | 4 NOISNALX3 JWVEd| O-6002T-d| €
N/ ONI SAILIVIDAdS 98 9 - #NO3  [aAuddv| Aa | 3lva SIONVHO 40 NOILd¥OS3A [EX 1 |3aIS SY3ONaSSVd ‘ LIoved ONLLNNOW| v-d0oTTT-d| 2
T 3AIS SYIARA ‘1 OVYA ONLINNOW |V-a00TTT-d| T
AD NOLLdI¥OS3d "ON 14Vd |WaLI
1ST1 S1HVd/IVI¥ALYW 40 1118
J10IH3A 40 INOYd SQYYMOL

Figure 2

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF4X01 Rev D

v w_xxxExEmum.__z G1/90/80 [xxxvaxudezy-n | 1 110 SMV O1 WHO4W0D 4 NN XD01AN 8'89 ONN W9T/L 6
iz AN L : OLSTTEAM TIV > AV 89D V3L 9TIL] OTh-LIN0664 |8
0sz4 Dvw_xnwu_ 8002/ u= ” 1 1708 849 61,081 X ONN .9T/£ L
OINW INOYS | Smanca 2 9 LN JOOTAN 879 “INN .8/5 9
ONINNLOVANNYIN - ONIYIINIONT - NOIS3Q) m JAr|WNS| 12/62iv0 30408 3Lvadn| O [4] UIHSVM 8'49 ‘V-3dAL .8/S | 60C-LDI066-U| S
/669252 (045) XV4 ' 1065252 (0£5) VINVATASNNId OIMa38 > . arv | 61/50/90 SNOOTIVE ONV OB G3SIARY | 8 | 9 1104 8'49 "61,00'9 X T1-.8/5 4
@ m.._.ozn_cE QVOXTIVY ALITVND 40 UNLOVANNYIN @ z TNV | SL/90/R0 QISVAT13Y v NOISIATY | V | z NOISNIDG Jnved 3600214 3
¥/ "ONI SAILIVIDOAdS 98 O = 2| #Nno3  [aAudav]| A8 | 3uva SONVHO 0 NOLLJROS3a_|A3 1 2015 SuIONI55vd " DHoved SNLNNOW | V-0t Z
1 QIS SYIARIQ “LDIOVIE ONLINNOW | v-Qo0TTT-d 1

AD NOLLdT¥JS3a "ON Lvd WaLl

1ST1 SIUVd/SVRIALVK 40 T1I9

FIDIHIA 40 LNOYUd SQUVMOL

&

JAISNI 3HL OL d3d73IM SINN LNOHLIM
SNOISN3LX3 IWVHd HLIM a3sn 39 Ol

Figure 2A

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-10-



MIO-R29FRXF4X01 Rev D

@ Wabtec Components LLC.
G&B Specialties, Inc.

110 SMY OL WHO4W0O

L0/62/50 [e-oxpudszaing | oL SO o

0 __m.vQXvu_xmu_mNm._E SI¥¥E DLW ¥3dWNE/NOOH MOL W30

ISIAT IGAON LNV

-
-

WdWNg W30

3 ;
2
VXY e 3 - r o
0524 @04 8002 . g 1NN XDOTAN 849 'ET-.2/T o 6
OLNWN LNOYd | i e i m [43 UIHSYM 874D “V-3dAL Z/T 8 ]
ONIYNLOVANNYIN - ONIYTINIONT - NOIS3Q g dNr |ANS| 12/62/0 ¥30HOA G3LvadN | d | 9 1708 849 “61,05°€ X £1-.2/T =] L
2609262 (045) XV *066-26 (025) VINVATASNNId ‘HOIM¥IE > o ary | 61/50/90 WO Q3SIATY | O | 9 1708 849 “61,00°€ X €1-2/1 _m 9
@ w.._.U:n_cmm AVONTIVY ALITYND 40 YFUNLOVANNYA @ W M TNV | 20/62/50 a3Sv313d ¥V NOISIATY | v 9 1708 8% rmn_ 08T X M.nu_.N\.n w S
¥/ ONI S3LLTVIDAdS 98 O = | #Nod |anuddv]Ag | 3iva SIONVHO 40 NOLLdRiOS3a _|AaY] 3 108 8% "1 05T XEr2ls 3 >
3 LT UIOVSNOOHMOL | €TTTT-d 3
3 /T UDVISHOOHMOL | ZITTIY z
b WIOVAS UIdWNE | T T
ALD NOLLdRIJS3a “ON Livd e
1ST1 SLVd/VIEALYW 30 TiId
NMOHS LON SYIN3LSYL TYOLLNadI
J1DIH3A 40 INOUd SQUYMOL

Figure 3
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-11-

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



MIO-R29FRXF4X01 Rev D

@ Wabtec Components LLC.
G&B Specialties, Inc.

o] ,_F.xxxExEmwz._z G1/90/80 | +-300xv-xuseea-n |, m 1’10 SMY OL WHOJWOD - SDRiIE DLW ¥3dWNE/NOOH MOL W30 3

83 o—— 3 OL SaTam TV - SN VED
VXy . 3 a
0524 Y04 8002 : 8 LNN YOOTAN 849 "€T-.2/T [
O NN LNOYH | e e sy m 91 Y3HSVM 87D ‘V-3dAL J2/T| 602-1DI066-Y | OF
ONIYNLOVANNYA - ONIYIINIONT - NOIS3d g dNr|WNS| 12/6ziv0 ¥3QHOA G3LvadN | D | 8 1108 8749 “67,08°T X €1-.2/T 6
Lecoa.{ mww v ) ﬁﬂﬁwﬁﬁ.u%pﬂﬂ%ﬁ%ﬁﬁu > o ary | 61/90/90 SNOOTTVE ONV W08 G3SIATN | § | 9 1NN YOOTAN 849 ONN .9T/Z 8
@ ! @ = WV 61/90/80 Q3SVAT3M V NOISIATM| V| 2l STHSVM 589 V-IdAL ST/L Z

¥/ ONI SAILIVIOAdS €8 D =3[ #noa |aAdadv| Aa| auva SIONVHO JONOILINOSIA ATy .
9 1708 84D “67,0§°€ XONN .91/ OTH-1DI66d | 9
9 11108 849 “67,00°€ X ONN 9T/ S
9 11108 849 “517.08°2 X ONN .9T/L ¥
z T “430VdS YOOH MOL SIT1T-Y €
[4 ,Z/T “4=0VdS NOOH MOL (A5 z
v Y0VdS ¥adWna TIT1T-Y 1
ALD NOLLARIDSAA "ON 1uvd WaLI
NMOHS 1ON S¥ANALSY4 TYILLNIAI LSTT SL¥vd/STYIALYIW 40 T1Ie

TIOIH3A 4O INOUH SQIVMOL

JAISNI 3HL O1 A3d1IM SLNN LNOHLIM
SNOISN3LX3 IWVHH HLIM a3Sn 39 Ol

Figure 3A
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-12-

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X01 Rev D

OPERATION, SERVICE AND PARTS OF R-290 FRONT MOUNTING KIT

2008-2016 FORD F-250/350 4X4

OPERATION SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B

Specialties for technical assistance.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Railway Company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-13-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF4X01 Rev D

[OPERATION AND SERVICE OF FRONT MOUNTING KIT ]

With the front mounting kit installed on this vehicle, it may be operated as normal, however
the front bumper is located further forward than standard. Side wands are located on the
front bumper to aid in determining the length and width of the vehicle. Caution must be used

when operating the vehicle.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The front mounting kit must be serviced regularly to avoid damage to the equipment. Table 1
below provides the Recommended Service Schedule and Table 2 provides Standard Fastener

Torque Values.

Table 1: Recommended Service Schedule

wn
9
EGS
Service Required o Eg ) > | >
— X © n = c
Sog?>| 2|0 | B
YO © = T &) o
EZ22f| Qo | = | =
Inspect front mounting kit fasteners (re-torque if required) Vv v
Table 2: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-Ibs) Dry
1” UNC Gr. 8 Fasteners 250
3/4” UNC Gr. 8 Fasteners 175
5/8” UNC Gr. 8 Fasteners 150
1/2” UNC Gr. 8 Fasteners 100
7/16” UNC Gr. 8 Fasteners 65
3/8” UNC Gr. 8 Fasteners 40
1/4” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-14-



